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PACKAGE LEAFLET: INFORMATION FOR THE USER 

Slldenafll 25 mg film-coated tablets 

Sildenafil 50 mg film-coated tablets 

Sildenafil 100 mg film-coated tablets 
{Sildenafilcltrate) 

Read all of ttlls leaflet carefully before you start taking ttlls medicine 
medicine becau■e It contains Important lnfom1atlon for you, 
• Keep lhls leaflet You may need to read It again. 

If you have anylurther questlons,askyourdoctoror pharmaclst 
This medicine has been prescribed for you only. Do not pass it on to 
others, h may harm them, even If their signs of llness are the same as 
yours. 
If you getany side effects,talktoyourdod:oror pharmacist This includes 
any possible side effects not listed in this leaflet. See Section 4. 

Wh■t ls ln ttlisleaflet: 
1. What Sildenall is and what it is used for 
2. What you need to know before you take Sildenafil 
3, How to take Sldenafll 

4. PO$Sible sideeffects 
5. How to store Sildenafil 

6. Contents of the pad< and other infom,alion 

1. What Slldenafll ls and what It fs used for 

Sildenafil belongs to a group of medicines caled phosphodiesterase types 
(PDES) Inhibitors. It works by helping to relax lhe blood vessels In your penis, 
slowing blood to flow into your penis when you get sexualy excited. Sildenafil 
wilonly help you to get an erection if you are sexuallystimulated.You should 
nottakeSlldenafll lf you do nothave erectJe dysfunctlon. You should not take 
Sildanafil if you are a woman. 

Sildenafil is a treatment for men with erectile dysfunction, eometimes known 
as Impotence. This Is when a man cannot get, 0t keep a hard, erect penis 
suitable for sexual activity. 

2. Whet you need to know before you take Sildenefil 

Do not takeSlldanafll 
lf you are altergic to sldenafil or any of lhe other ingredianta of this 
medlcine(llsted ln sectlon6). 
If you are taking medlclnas caled nitrates, as lhe combination may cause 
a potentially dangerous decrease in your blood prassura. Tell your doctor 
If you are taking any of lhese medicines, which are often given for relief of 
angina pectoris(or "chestpain").lf you8Nlnot certain,ask yourdoctoror 
pharmacist. 
lfyou are uslng any ofthe drugsknownas nltrtcoxldedonors suchasamyt 
nitrite ("poppeni'), as lhe oombinalion may also lead to a potentially 
dangerousdecrease inyour blood pressure. 
If you 8NI alerglc (hypersensitive) to Sildenafil or any of lhe other 
ingredientsofSildenafil . 
lf you have a severe heart or llverproblem, 
lf you heveracently had a stroka or a heart attad<,or if you hevelow blood 
pressure. 
lf you have certaln rare Inherited eye dlseases(such as retlnltls 
pigmentosa). 
lf you heve everhed lossof vislon due to non-arterttlc anterior lschaemic 
optic neuropathy(NAION). 

Wamir,gs and p,eealltlons 
Taktoyour doctor before takingSildenafil 
• If you have sickle cell anaemia (an abnormality of red blood cells), 

leukaemia (cancer of blood cals), multlple myeloma (canoer of bone 
==) 
lf you have a deformlty ofyour penlsor Peyronie'sDlsease. 
If you have problems with your heart. Your doctor should in that case 
carefullycheckwhather yourheart cantakatha additional slrain of having 
�-
If you currently have a stomach ulcer, or a bleeding problem (such as 
haemophlia). 
If you experience suddendecrease 0tloss of vlslon, stop taking Slldenafil 
and contact yourdoctor immediately. 

You should not useSildenafilwith any otheroral or local treatment for erectJe 
dysfunction. 

Chlldrenandad°'Hcents 
Sildenafilshould not be glven to lndlvlduals under the age of 18. 

Patlents wtthkldney or llver problam• 
You should tell your doctor If you have kidney or liver problems. Your doctor 
may decide on a lowerdoseforyou. 

Other medicines and Sltdenafll 
Tel )'l:IUr doctor or phamiacist if )'l:IU are taking, have recently taken or might 
take any other medicines. 

Sildenafil tablets may interfere with some medicines, especialy those used to 
treat chest pain, In the event of a medical emergency, you sh(Qd tel any 
healthcare professional traatingyour condition that youhave takenSildenafil 
and when you did. Do not take Sildenafil with other medicines unless your 
doctor tells youthatyou can. 

You should not take Slldenafil If you are taking medicines caled nitrates, as 
the combination of these products may cause a potentially dangerous 
decrease in your blood pressure. Always tel your doctor or pharmacist if you 
are taklng any of lhese medlclnes that are oflen used forlhe rellef of anglna 
pectoris{or"chestpain"). 

You should not take Slldenafll If you are using any of lhe drugs known as nitric 
oxide donc:n such es amyl nitrite ("poppers"), as the mmbination may lead to 
a potentlally dangerousdeaease ln your blood pressure. 

If you  are taking medicines known as  protease inhibitors, such as for Iha 
treatment of HIV, your doctor may start you on lhe lowest dose ( 25 mg) of 

Sildenaf1I. 

Some patients who take alpha-blocker therapy for the treatment of high blood 
pressure or prostate enlafl:jemanl may experience dizziness or 
light-headedness, which may be caused by low blood pressure upon sitting or 
etanding up quickly. Certain patients have e)q)8rienced these symptoms when 
takingSildanafil with alpha-blockers.This ismostlikelyto occurwithin 4 hours 
after taking Slldenafll . In order to reduce the likelihood that lhese symptoms 
occur,youshould ba on aragular dally doseof your alpha-blocker beforeyou 
start Sildenafil , Your doctor mey start you on a lower dose ( 25 mg) of 
Slldenafll . 

SHdenafll with food, drtnk and alcohol 
Sildenafil can be taken with or without food. However, you may find that 
Sildanafil takeslonger to start working if you take it with a heavymeal. 

Drinking ahx1hol can tampomily impair )'l:IUr ability to get an erection. To get 
the maximum benefit from your  medicine, you are advised not  to drink 
excessive amounts of alcohol before taking Slldenafil. 

Pregriancy and breast.fffdlng 
Sildenafil is not indicated for usa by women. 

Drtvlr,g and using machines 
Sildanafil can cause dizziness andcan affect vision. You should be aware of 
how you react to Sildenafll before you drive or use machinery. 

Slldenafll contain• tartnlzlne 
May cause alargic reactions as It contains Tartrazlne (E-102), It can worsan 
asthma. 
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3. How to take Slldenafll 

Atways take this medicine exactty as your doctor has told you. Check v.ith 
your doctor 0t pharmacist If you are not sure. 

The usual starting dose is 50 mg. 

You should not lake Sildanafil more than once a day. 

You should take Slldenafil about one hour before you plan to have sex. 
Swallow the tablet whole with a glass of water. 

If you have the impression that the effect of Sildanafil is too strong 0t too 
weak, talk to your doctor or pharmacist 

Sildenaf1I will only help you to get an erection if you are sexually stimulated. 
The amount of lime Slldenafil takes to WOl'k varies from person to person, but 
It normaly takes between half an hour and one hour, You may find that 

Slldenafll takes longer to work If you take It v.ith a heavy meal. 

"Sildenall does not help you to get an erection, or if your erection does not 
lastlong enough for you to completesexual intercoursa you should tallyour 
doctor. 

If you take more SBderiafll than you should: 
You may e)q)8rience an Increase In side elfects and their severity. Doses 
above 100 mg do not increase the efficacy. 

You thou Id not take mON tablets tllen your doctor tel1 you to. 

Conlact yourdoctor lf you takemore tabletslhan you should. 

lf you have anylurtherquastions on the use of lhis medicine,ask your doctor 
or pharmacisl 

-4. Posaibta sideeffectt 

Uke al medicines, this medicine can cause side effects although not 
everybody gets them. Toe sideeffects raported in associalion wilh the usa of 

Slldenafll are usually mld to moderate and of shortduratlon. 

If you have chestpalns during orafler lntercourse: 
• Get in a semi-sitting position andlry to relax. 
• Do not use nitrates to treatyour chestpain. 
• Contact )'l:IUr doctor immediately. 

Al medicines Including Sldenafll can cause allergic reactions. You should 
oontact your doctor Immediately if you experlenoe any of the folowlng 
symptoms after taking Slk:lenafil : sudden wheeziness, difficulty in breathing or 
dizziness,swelling of lhe eyelids,faoe,lips or throat. 

Prolonged and sometimes painful erections have bean reported after taking 
Sildenafil . If you have an erection which lasts for more than 4 hours, you 
shouldcontact a doctor immedlately. 

If you e,,cperience e sudden decrease or loss of vision, stop taking Sildenefil 
andcontactyour doctor immediately. 

A very common side effect (may affect more than 1 in 10 people) is 
headache. 

Common side effects (may affect up to 1 in 10 people) Include: facial 
flushing, Indigestion, effects on vision (lndudlng colour tlnge to vision, light 
sensitivily, blu1TBd vision or reduced sharpnass of vision) stuffynosa end 
dizziness. 

Uncommon side aft1lcts (may affect up to 1 in 100 people) Include: vomiting, 
skin rash, ble9dlng at the bad< of the eye, eye Irritation, bloodshoteYQS/rad 
eyes, eye pain, double vision, abnormal sensation In the eye, watery eyes, 
i1TB9ular or rapid heartbeat, musde pain, feeling sleepy, reduced sense of 
touch, vertigo, ringing in the eara, nausea, dry moulh, penile bleeding, 
presanoe of blood in semen andtor urine, chest pain and feeing tired. 

Rare side effects (may affect up to 1 in 1,000 people) include: high blood 
prassure, low blood pressure, fainting, stroke, heart attack, nosebleed, 
suddendecrease or lossof hearingand non-erterttlcanteri0tischaemlcopt[c 
neuropathy. 

Additional side effects reported from post-marketing experienoe include: 
poundlng heartbeat,chest paln,sudden death,ortemporarydecreasedblood 
flow to parts of lhe brain. Most, but not al, of lhese men had heart problems 
before taking this medicine. It Is not possible to determine whether these 
events were directly related to Sildenafil . Cases of convulsions 0t seizures 
andseriousskin reactionscharactarisedby rash,blisler,pealing skinandpain 

which require immediate medical attention have also been reported. 

Reporting of side effects 
If you get any side effects. talk to you doctor, pharmacist or nurse. This 
lncludes any posslble sldeeffectsnot listed in thls leallet. You can also report 
side affects directly via lhe Yelow Card Scheme. Website: 
www.mhra.gov.uk/yellowcard B y  reporting side effects you can help provide 
more infom,ation on lhe safety of lhis medicine. 

5, How to atoreSlldenefll 

Keep this medicine out of the sight and reach of chldren. 
This medicinal product does not require eny special temperature storage 
conditions. 
Do not use this medicine after lhe expiry data which is stated on the carton. 
Toeexplrydate refers to the lastday oflhatmonth. 
Do not lhrow away any medicines via wastewater or household waste. Ask 
your pharmacist how to lhrow away medicines you no longer use. These 
measureswill helpto protect the envlronmenL 

6. Contents of the peck and other lnfom1atlon 

WhatSlldenllfllcontalns 
The active substance ls slldenafll. 
Each fllm-ooatedtablet contalns 25mgof sildenafil,as the citrate. 
Each film-ooatedtablet contains 50mgof sildenafil,as the citrate. 
Eech film-ooatedtablat contains 100mg of sildanafil,as lha citrate. 
The other ingrediants8flil: 
• Tablet core: cellulose powder, colloidal silicon {anhydrous), calcium 

phosphate dlbaslc (anhydrous), aoscanneltose sodium, magnesium 
stearate, 

• FIim coat hypromelose, titanium dioxide (E171), biacetln, indlgotlne 
aluminium lake (E132), brilliant blue aluminium lake (E133), tartrazine 
aluminiumlake(E102) 

What Sltdenefll k,oks llke and contents of the padl 
Slldenafil film-coated tablets are blue, circular and biconvex tablets. The 
tablets are provided In blsterpacks cootalnlng 2,4,8 or12 tablels. Not all 
pack sizes may be marketed. 

Marketing Authorisation Holder and Mamrfat:Wrer 

Marketing Authorisation Hokier: 
Slrandhaven Ltd Ua Somex Pharma 
6 00 High Road, Seven Kings. llford, 
Essex. IG3 BBS, United Kingdom 

Manufacturer. 
Strandhaven Limited tie Somh Pharme, 
llford,EssexlG36RA 

This medicinal product Is authorised In the Member Stalit of ttle EEA 
under the folowlng names: 
Name of the Member State Sildanafil 25 mg film-coated tablets 

Sildanafil 50 mg film-coated tablets 
Sildenafil100mg film-coatedlablets 

Thi• leaflet was lut revlnd In 10/2014 
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